Dosko Brush Chipper 510SD-9-30KD

510SD-9-30KD

Discharge Assembly

Mouse over Zoom

Item Part No. Description Qty
1 785482 Discharge Tube 1
2 785537 1/2" x 3" Hitch Pin 1
3 778459 Handle Grip 2
4 82118 1/2" x 3" HHSF 1
5 785160 Clamp Side 2 1
6 784313 Locking Collar Bolt 1
7 82037 1/2" Nyloc Nut 5
8 785158 Clamp Side 1 1
9 785154 Cutting Wheel Guard 1
10 82333 5/8""-11 x 8" HHCS 1
11 82332 5/8"-11 Nyloc Nut 1
12 785156 Guard Side Lock 1
13 785480 Deflector Adjustment 1
14 82122 1/2" USS Flat Washer 3
15 783539 Spring 1
16 783605 T-Handle 1
17 30312 Bridge Pin 1
18 82027 3/8" Nyloc Nut 1
19 82028 3/8" USS Flat Washer 2
20 82326 3/8" x 9" HHCS 1
21 783600 Deflector/Chipper Hood 1
22 82325 1/2"-13 x 1" HHCS 2
23 82038 1/2" SAE Flat Washer 2
31 82327 1/2" x 2" HHCS 2
155 783543 Dosko Decal 3

 

Cutter Wheel Assembly

Mouse over Zoom

Item Part No. Description Qty
24 82327 1/2" x 2" HHCS 6
25 82288 5/8" Class G Flange Nut 8
26 785905 2-1/4", 4 Bolt Flange Bearing 2
27 785898 Spacer, Flange Bearing 1
28 783609 Shaft 1
29 788859 Cutting Knife 2
30 783617 Cutting Wheel 1
31 82329 1/2"-13 x 1-1/4" HHCS 8
32 82041 3/4" Split Lock Washer 10
33 82330 3/4"-16 x 1-1/2" HHCS, GR 8 10
34 783590 Flinger 2
35 82249 1/2" Class C Nut 14

 

Trailer Assembly

Mouse over Zoom

Item Part No. Description Qty
36 785140 Belt Guard Cover 1
37 783897 Jack 1
38 82340 1/2-13 x 8" Socket Head CS 1
39 82352 5/8-11 x 2" Button Head CS 1
7 82037 1/2-13 Nyloc Nut 2
40 783815 2.5" x 1.5" Black Cap, Vinyl 1
42 779702 Ball Coupler, Icludes Fasteners 1
43 82286 5/8 USS Flat Washer 2
44 779542 Safety Cable (pair) 1
45 785903 Trailer 1
4 82118 1/2" x 3" HHSF (Tension Bolt) 1
14 82122 1/2" USS Flat Washer 1
46 82356 5/16-18 x 4.5" SHCS 1
47 785152 Automated Feed System Cover 1
48 82020 5/16 Nyloc Nut 1
49 783938 Battery Cable, Positive 1
50 783937 Battery Cable, Negative 1
51 780200 Wheel 2
52 783575 Fender 2
53 785174 Battery Box Lid 1
54 82124 5/8-11 x 4" HHCS 4
55 37459 5/8" Bent Hitch Pin w/ Bridge Pin 1
56 789555 Left Taillight Mount 1
57 785176 Leg 1
58 789556 Right Taillight Mount 1
59 789590 Taillight Kit 1
60 789558 Taillight Cage 2
61 36290 Bushing 2
62 783858 Axle Assembly w/ 5 Bolt Hub 1
63 82351 5/8-11 x 1.75" HHCS 4
64 82350 5/8 SUW Washer 4
65 82127 5/8 Split Lock Washer 4
66 783760 Bed Knife 1
184 785142 Belt Guard Patch Plate 1
185 785562 License Plate Bracket 1
Personal Protection Equipment (not shown):
n/a 174630 Reusable Corded Earplugs 1
174653 Face Shield 1
174690 Safety Eyewear 1
8503 Safety Gloves 1

 

Hydraulic/Drive System

Mouse over Zoom

Item Part No. Description Qty
67 784850 30 hp Kubota Engine 1
71 785389 Muffler 1
72 777345 1/4" Fuel Line 2.5 ft.
73 31881 Heat Reflective Sleeving 2 ft.
75 784803 Magnetic Pickup Wire Harness 1
76 788817 Automated Feed Module 1
77 784903 Engine Sheave 1
78 784981 B46 Belt 1
79 784021 1-7/16" Engine Bushing 1
80 784828 Pump Sheave 1
81 784829 1/2" Pump Bushing 1
83 784980 BX53 Belt 2
85 784049 3/8" x 3/8" x 2-1/2" Key 1
86 784300 Sheave Retaining Washer 1
87 82394 5/8"-18 x 2" HHCS 1
88 784904 Cutting Wheel Sheave 1
89 783740 1/2" x 1/2" x 3" Key 1
90 777838 Hex Plug 2
91 777340 1/4" Hose Barb 1
92 784900 2" Cutting Wheel Bushing 1
93 82096 5/16"-18 x 3-1/2" Bolt 1
94 82091 5/16"-18 x 1" HHCS 4
95 785144 Hydraulic Pump Mount 1
96 82100 5/16" Lock Washer 4
97 82019 5/16"-18 Flange Nut 4
99 784842 7/8" O-Ring x 1-1/16" JIC Elbow 1
100 783854 3/4" x 34" Hose, 1-1/16" JIC90  1
101 777831 Gear Pump 1
102 783831 7/8" O-Ring x 3/4" JIC Straight 1
103 783855 1/2" x 32" Hose, 3/4" JIC x 3/4" JIC90, Sleeved 1
104 784976 Fuel Tank 1
105 314115 Fuel Cap 1
106 784455 Breather Cap 1
107 791385 Hydraulic Tank 1
108 BR001112 Small Filter Head 1
109 783836 3/4" MPT x 3/4" JIC Straight Fitting 1
110 783852 1/2" x 19" Hose, 3/4" JIC x 3/4" JIC Fitting 1
111 783853 1/2" x 24" Hose, 3/4" JIC x 3/4" JIC90 Fitting 4
112 783842 Flow Valve Body 1
113 783835 3/4" O-Ring x 1/2" MPT Straight Fitting 1
114 5027 1/2" MPT x 1/2" FPT Elbow 1
115 783832 3/4" JIC Swivel Run Tee Fitting 2
116 783851 1/2" x 86.5" Hose, 3/4" JIC x 3/4" JIC90 Fitting 1
117 783850 1/2" x 76" Hose, 3/4" JIC x 3/4" JIC90 Fitting 1
118 783837 1/2" MPT x 3/4" JIC Straight Fitting 1
119 783947 Flow Controller 1
120 778705 1/2" MPT x 3/4" JIC Straight Elbow Fitting 1
121 5389 3/4" O-Ring x 3/4" JIC Fitting 1
122 778557 3/4" O-Ring x 3/4" JIC Elbow 1
123 783841 Flow Valve Cartridge 1
124 783843 Flow Valve Coil 1
125 4011 4" Suction Strainer 1
126 783839 3/4" MPT x 1-1/6" JIC Fitting 1
127 784802 Solenoid Wire Harness 1
155 784282 Support Cover, Rear 1
156 784290 Cover 1
157 784995 Gum Rubber 2
14 82122 1/2" USS Flat Washer 4
158 784612 Stub Shaft 1
159 82371 1/2"-13 x 4-1/2" HHCS 2
160 784660 Hood Mount 1
19 82028 3/8" USS Flat Washer 2
7 82037 1/2"-13 Nyloc Nut 2
161 784613 Engine Shaft Spacer 3
162 82368 M10 - 1-1/4" x 30mm HHCS 10
163 784696 Engine Faceplate 1
164 82291 1/2"-13 Flange Locknut 8
165 82044 M8 - 1-14" x 16mm HHCS 10
166 784994 Clutch 1
168 785486 Control Module Assembly 1
169 785386 Fuel Pump 1
170 784990 3/16" Fuel Line 4.2 ft.
171 784609 Belt Tension Bracket 1
172 785387 Fuel Filter 1
173 784987 Air Intake Tube (2) 1
174 784986 Air Intake Tube (1) 1
175 784982 1-9/16" x 2-1/2" Hose Clamp 6
176 784979 Air Intake Elbow 3
177 82038 1/2" SAE Flat Washer 7
178 82329 1/2" x 1-1/4" HHCS 8
179 784279 Throttle Cable Mount 1
180 785437 Air Cleaner 1
181 784988 Throttle Cable 1
182 784997 Hood Lanyard 1
183 784989 Throttle Cable Pivot 1
186 784983 3/16" Hose Barb 1
205 BR001113  Small Filter Canister 1
n/a 784988 Engine Ground Wire 1
206 789740 788817 Wire Harness 1

 

Infeed Assembly

Mouse over Zoom

Item Part No. Description Qty
128 790112 Infeed Roller Pivot 1
129 790042 Infeed Roller 1
130 784297 Infeed Roller Shaft 1
25 82288 5/8" Nut 2
131 82338 5/8" x 3" HHCS 2
35 82249 1/2" Class C Nut 16
133 786842 1-1/2", 4 Bolt Flange Bearing 4
134 783752 Track Roller 4
135 82042 3/4" Flat Washer 14
136 82341 3/4"-16 Nyloc Nut 4
137 82337 3/4"-10 x 2" HHCS 2
138 790044 Infeed Hopper 1
139 82023 3/8" x 1" HHSF 4
140 783532 Infeed Hopper Stop 1
141 783533 Control Bar 1
142 785162 Infeed Tray 1
143 784048 Latch 1
144 82481 3/16 x 1.5 Clevis Pin 1
786781 Hitch Pin Clip 1
145 82222 1/4" Nyloc Nut 2
82075 1/4"-20 x 1-3/4" HHSF 2
146 789657 Valve Linkage 2
147 783717 Hinge Bar 1
148 789670 Valve 1
109 783836 3/4" MPT x 3/4" JIC Straight Fitting 2
117 783850 1/2" x 76" Hose, 3/4" JIC x 3/4" JIC90 1
118 783837 1/2" MPT x 3/4" JIC, Straight Fitting 2
149 783849 1/2" x 54" Hose, 3/4" JIC90 x 3/4" JIC45 2
150 82316 1/2" x 1-3/4" HHCS 2
151 783776 Hydraulic Motor 1
102 783831 7/8" O-Ring x 3/4" JIC Straight Fitting 2
152 783620 Coupler 1
153 784168 1/4" x 1/4" x 1" Key 1
154 82319 5/16-18 Set Screw 2
116 783851 1/2" x 86.5" Hose, 3/4" JIC x 3/4" JIC90 1
155 783543 Dosko Decal 1
156 785105 510SD Decal 1

 

Decals

Mouse over Zoom

Item Part No. Description Qty
1 785180 Decal Kit Safety Feed Control 1
2 Danger Infeed Moving Roller Hazard 2
3 General Precautions / Preparation 2
4 Danger Amputation Hazard 2
5 Warning Debris 1
8 Warning Fire Hazard 1
11 Warning Belt 2
12 Chipping Procedure 2
6 305546 Hot Muffler 1
7 785088 Diesel Only 1
9 785071 Engine Operation 1
10 39259 CO Warning 1
13 785089 Hydraulic Fluid Only 1
14 786713 Pinch Point 1

 

Accessories / Attachments

Kindling Cracker

Item# BR1000

If you need to create kindling for your campfire, wood stove or fireplace the Kindling Cracker is just what you need. It makes cutting kindling safer, quicker and easier!

 

ORDER ONLINE OR BY PHONE 410-692-5170